
OWNER’S MANUAL 
MANUAL P/N: 77700-07221 

PLEASE READ THIS MANUAL CAREFULLY  
 

KEEP READY AT ALL TIMES 

CAB ENCLOSURE 
p/n: 77700-VC5045 (VC5045) 

For use with KUBOTA RTV X1140 

Rev. D, 05/19/2022 



ITEM #: PART NUMBER: CODE NUMBER: QTY/KIT: DESCRIPTION:

1 77700-06980 KX40-08L 1 B-PILLAR, LEFT, RTV X1140

2 77700-06981 KX40-08R 1 B-PILLAR, RIGHT, RTV X1140

3 77700-06976 KX40-09L 1 PANEL, LEFT FENDER, RTV X1140

4 77700-06978 KX40-09R 1 PANEL, RIGHT FENDER, RTV X1140

5 77700-06977 SM-KX400906-L 1 TAB, LEFT FENDER MOUNT, RTV X1140

6 77700-06979 SM-KX400906-R 1 TAB, RIGHT FENDER MOUNT, RTV X1140

7 77700-07219 KX40-18L 1 BRACKET, LEFT FLOORBOARD, RTV X1140

8 77700-07220 KX40-18R 1 BRACKET, RIGHT FLOORBOARD, RTV X1140

9 77700-05250 9DL01D-H 5 HARDENED STRIKER PIN ASSEMBLY

10 77700-07216 70-54-0261 2 STRIKER PIN AND NUT SET, 3/8 X 1" LONG

11 77700-07217 9DL-197 1 DECAL, CAUTION NO STEP

12 70000-01048 9PRO2 1 5/8" BULB RUBBER (170")

13 77700-07213 9PR27 1 5/8" OFFSET BULB RUBBER (60")

14 77700-05134 9PR43 1 1/2" X 9/16" WEATHER SEAL FOAM RUBBER (96")

15 70000-01045 9PR20 1 1/2" WEATHER SEAL V-GROOVE RUBBER (55")

16 77700-05241 9PR41 1 1-1/2" DOUBLE SIDE BULB (180")

17 77700-05144 9PR19 1 1" BULB RUBBER (72") 

18 77700-07215 HWK-VC5045 1 HARDWARE KIT, CAB,  RTV X1140

KUBOTA RTV X1140 CAB ENCLOSURE

 

 SERVICE PARTS BREAKDOWN 

23 

HARDWARE KIT 

6X — SCREW, HEX FLANGE,   
1/4-20 X 3/4LG 

4X — SCREW, BUTTON HEAD,  
1/4-20 X 3/4LG 

10X — NUT, HEX FLANGE, 
NYLON INSERT, 1/4-20 

22X — SCREW, BUTTON 
FLANGE, 5/16-18 X 3/4LG 

24X — NUT, HEX FLANGE, 
NYLON INSERT, 5/16-18 

4X — SCREW, BUTTON HEAD, 
M8 X 25mm LG 

4X — STEEL WASHER, 5/16” ID 
X .688” OD 

4X — STEEL WASHER, 1/4” ID X 
1” OD 

8X — STEEL WASHER, 5/16” ID 
X 1.25” OD 

4X — RUBBER  WASHER, 5/16” 
ID X 1.25” OD 

2X — SHOULDER SCREW, 3/8” X 
25LG 

2X — STEEL WASHER, 3/8” ID X 
1.25” OD 

2X — PLASTIC BUSHING, .63 OD 
X .39 ID X .19 

8X — BRASS HINGE WASHER, 
.63 OD X .41 ID X .08 

4X — SCREW, BUTTON HEAD, 
5/16-18 X 1-1/2LG 

15 

3 

12 

16 11 

10 

12 

16 

13 

2 

12 

12 

14 

17 
12 

9 

18 1 

CAUTION  

13 

13 
7 8 

5 

12 

16 

12 

10 

11 

15 

4 
5 

17 

CAUTION  



ITEM #: PART NUMBER: CODE NUMBER: QTY/KIT: DESCRIPTION:

1 77700-06990 KX40-14L 1 HEADER, LEFTFRONT SIDE, RTV X1140

2 77700-06991 KX40-14R 1 HEADER, RIGHT FRONT SIDE , RTV X1140

3 77700-06988 KX40-12L 1 HEADER, LEFT REAR SIDE, RTV X1140

4 77700-06989 KX40-12R 1 HEADER, RIGHT REAR SIDE, RTV X1140

5 77700-06982 KX40-10 1 HEADER REAR, RTV X1140

6 77700-06983 FR-KX401001 1 SEAL, END, RBBR DIE CUT, UPR REAR HEADER, RTV X1140

7 77700-05251 KX9-14L 1 LOWER HINGE MOUNT, LEFT

8 77700-05252 KX9-14R 1 LOWER HINGE MOUNT, RIGHT

9 77700-07216 70-54-0261 2 STRIKER PIN AND NUT SET, 3/8 X 1" LONG

10 70000-01024 9GS02A 1 BALL STUD FOR GAS SPRING

11 77700-01028 9DL06B 1 LATCH & COVER SET-R, SPORT DOOR

12 77700-01480 9DP01 1 DOME PLUG, 7/16"

13 77700-05134 9PR43 1 1/2" X 9/16" WEATHER SEAL FOAM RUBBER (96")

14 77700-07214 9YR-DT 1 1/2" WIDE X 1/16" WEATHER SEAL TAPE (36")

KUBOTA RTV X1140 CAB ENCLOSURE

 

 SERVICE PARTS BREAKDOWN 

24 

9 

14 

14 

9 

10 

10 

4 

3 

11 

1 

10 

14 

14 

8 

13 

5 

6 

13 
6 

14 

10 

14 2 7 

13 

12 

12 



 SERVICE PARTS BREAKDOWN 

25 

ITEM #: PART NUMBER: CODE NUMBER: QTY/KIT: DESCRIPTION:

1 77700-06974 KX40-06 1 PANEL, LOWER REAR, RTV X1140

2 77700-06975 PC-KX400601 1 WINDOW, LOWER REAR PANEL, RTV X1140

3 77700-07207 KX40-13L 1 MOUNT, LEFT LOWER REAR PANEL, RTV X1140

4 77700-07208 KX40-13R 1 MOUNT, RIGHT LOWER REAR PANEL, RTV X1140

5 70000-01021 9GH01 1 GRAB HANDLE (PLASTIC)

6 77700-06984 KX40-11 1 PANEL, UPPER REAR, RTV X1140

7 77700-06986 PC-KX4001101 1 WINDOW, UPPER REAR PANEL, RTV X1140

8 77700-06987 FR-KX401101 1 SEAL, END, RBBR DIE CUT, UPR REAR PANEL, RTV X1140

9 77700-07209 KX40-15 1 BRACKET, REAR PANEL, RTV X1140

10 77700-07210 KX40-16 1 LATCH ASSEMBLY, RTV X1140

11 77700-05250 9DL01D-H 5 HARDENED STRIKER PIN ASSEMBLY

12 77700-07216 70-54-0261 2 STRIKER PIN AND NUT SET, 3/8 X 1" LONG

13 77700-07211 9WL04A 1 LATCH, ROTARY DRAW, SPRING LOADED, SMALL, BLACK

14 77700-06985 9WL04B 1 KEEPER FOR DRAW LATCH, BLACK

15 77700-01060 9DL-150 1 DECAL, WARNING PINCH POINT

16 77700-00279 9PR10 1 WINDOW MOUNTING RUBBER (110")

17 70000-01041 9PRO2 1 5/8" BULB RUBBER (170")

18 77700-07214 9PRO7 1 5/8" BULB RUBBER WITH 1/4" GRIP (72")

19 70000-01041 9PR17 1 3/4" SIDE BULB RUBBER (180")

20 77700-05144 9PR19 1 1" BULB RUBBER (72") 

21 70000-01045 9PR20 1 1/2" WEATHER SEAL V-GROOVE RUBBER (55")

22 77700-07212 9YR-DT 1 1/2" WIDE X 1/16" WEATHER SEAL TAPE (36")

KUBOTA RTV X1140 CAB ENCLOSURE

1 

5 

11 

21 

20 

11 

2 

21 

17 

18 

14 
12 

8 

7 

6 

14 
8 

22 

19 

22 

17 

16 

9 

10 

13 

5 

4 

17 

3 

17 

15 



ITEM #: PART NUMBER: CODE NUMBER: QTY/KIT: DESCRIPTION:

1 77700-05230 KX9AS-07LB 1 BLACK HARD SIDED DOOR, FRONT LEFT

2 77700-05232 KX9AS-07RB 1 BLACK HARD SIDED DOOR, FRONT RIGHT

3 77700-05234 KX9DHT-L 1 DOOR HINGE, TOP LEFT

4 77700-05235 KX9DHB-L 1 DOOR HINGE, BOTTOM LEFT

5 77700-05236 KX9DHT-R 1 DOOR HINGE, TOP RIGHT

6 77700-05237 KX9DHB-R 1 DOOR HINGE, BOTTOM RIGHT

7 77700-05238 9SW-KX9L 1 SLIDER, 3/16 TEMPERED (AS2) GLASS, NO TINT, LEFT

8 77700-05239 9SW-KX9R 1 SLIDER, 3/16 TEMPERED (AS2) GLASS, NO TINT, RIGHT

9 77700-05240 PG-KX9LD 1 LOWER DOOR WINDOW

10 77700-00279 9PR10 1 WINDOW RUBBER (110")

11 70000-01020 9DL02B 1 DOOR LATCH W/ INTEGRATED HANDLE, LEFT

12 70000-01019 9DL02A 1 DOOR LATCH W/ INTEGRATED HANDLE, RIGHT

13 70000-01018 9DL01C 1 DOOR HANDLE

14 77700-05144 9PR19 1 1" BULB RUBBER (72") 

15 77700-05241 9PR41 1 1-1/2" DOUBLE SIDE BULB (180")

16 70000-01024 9GS02A 1 BALL STUD FOR GAS SPRING

17 77700-05202 9GS10Q 1 GAS SPRING, 10 LB, W/QUICK RELEASE END

N.S. 70000-01216 9DL01H 2 KEYS, CAB DOOR

KUBOTA RTV X1140 CAB ENCLOSURE

 

 SERVICE PARTS BREAKDOWN 

26 

1 2 10 

7 

16 

10 

10 

10 

8 

9 9 

3 

4 6 

5 

11 12 
13 13 

14 14 

15 15 

16 

17 

17 



 SERVICE PARTS BREAKDOWN 

27 

ITEM #: PART NUMBER: CODE NUMBER: QTY/KIT: DESCRIPTION:

1 77700-06992 KX40-07L 1 COMP DOOR, REAR, LEFT, RTV X1140

2 77700-06997 KX40-07R 1 COMP DOOR, REAR, RIGHT, RTV X1140

3 77700-06993 WA-KX400702-L 1 HINGE, REAR DOOR, UPPER LEFT, RTV X1140

4 77700-06994 WA-KX400703-L 1 HINGE, REAR DOOR, LOWER LEFT, RTV X1140

5 77700-06998 WA-KX400702-R 1 HINGE, REAR DOOR, UPPER RIGHT, RTV X1140

6 77700-06999 WA-KX400703-R 1 HINGE, REAR DOOR, LOWER RIGHT, RTV X1140

7 77700-06996 WA-KX400704-L 1 RELEASE, LEFT INSIDE LATCH, REAR DOOR, RTV X1140

NOTE: INCLUDES LATCH ROD AS WELL AS (9), (11), (12), (13) AND (14)

8 77700-07201 WA-KX400704-R 1 RELEASE, RH INSIDE LATCH, REAR DOOR, RTV X1140

NOTE: INCLUDES LATCH ROD AS WELL AS (10), (11), (12), (13) AND (14)

9 77700-06995 SM-KX400708-L 1 BRACKET, LOWER LATCH, REAR DOOR, LEFT, RTV X1140

10 77700-07200 SM-KX400708-R 1 BRACKET, LOWER LATCH, REAR DOOR, RIGHT, RTV X1140

11 77700-07204 SM-KX400709 1 PLATE, LATCH, MIDDLE, REAR DOOR, RTV X1140

12 77700-07202 9BSH12 2 BUSHING, NYLON FLANGED, 7/16OD X 5/16ID X 7/16LG, 9/16 X 1/16FLG

13 77700-07203 9GR12 1 GROMMET, RUBBER , .313ID,.813OD, .125GW, .563GD

14 77700-07205 9SP001 1 SPRING, EXT, 1.00 LG, .375 OD

15 77700-01021 9YR-LL / 9YR-LR 1L, 1R SET LATCH - PLASTIC ROOF (set of 2)

16 70000-01018 9DL01C 1 DOOR HANDLE

17 77700-02022 9SW-00006 1 SLIDING WINDOW, LARGE

18 77700-07206 PG-KX400701 1 WINDOW, LOWER, REAR DOOR, RTV X1140

19 77700-00279 9PR10 1 WINDOW RUBBER (110")

20 77700-07218 9DL-130 1 DECAL, PULL HERE

21 77700-05241 9PR41 1 1-1/2" DOUBLE SIDE BULB (180")

22 70000-01024 9GS02A 1 BALL STUD FOR GAS SPRING

23 70000-01023 9GS02Q 1 GAS DOOR SPRING, 11-5/8 STROKE

N.S. 70000-01216 9DL01H 2 KEYS, CAB DOOR

KUBOTA RTV X1140 CAB ENCLOSURE

2 

18 

5 

19 

17 

19 

16 

6 

21 

23 

23 

11 

1 

14 

9 

15 

12 

13 
7 

12 

15 

17 

22 

21 

19 

19 

4 

3 

18 

20 




